SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133144B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P F\ 20 ghine Iﬁ S
10 dem f( Il 10.dem [ T
o dd { t 0 dem j \
10 dem l -10 dBm -
SPURIOUS_LINE_ABS ‘ ‘] , \w
-20 dem i g -20 dBm i
30 dem /F \A‘ [ -30 dem
-40 dBm \ -40 dBm f w\
7 1 Fi
-50 dem \ . |lu' + 1 -50 dejm rJ‘
[N it Sl | oo A S N
- - e
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.82 d&m -18.82 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.69281 MHz 19.98 dBm -10.02 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99545 MHz -27.48 dBm -14.48 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00524 MHz -26.19 dBm -13.19 de
£299.000 MHz 704.000 MHz 100.000 kHz 699.34216 MHz 19.85 dém ~10.15 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.70 dbm -18.70 dB
T
il A il [] [ ]

Date: 6.MAY.2021 16:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11,30 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
W A o ™ iy Fesy
/ 3 N bt i e
[
-10 dem ‘, 0 dbm |
SPURIOUS_LINE_ABS ’ \ L
20 dBm J 20 dBm \
-30 dBm -30 dBm
40 dey = ,,,;r} i -
; m - - 40 dBm
N PRI REe— —
dBm -50 dem
\.,\‘n
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.06 d&m -23.06 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.24426 MHz 6.01 dBm -23.99 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -34.85 dBm -21.85 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00035 MHz -34.32 dBm -21.32 dB
£99.000 MHz 704.000 MHz 100.000 kHz 700.27123 MHz £.14 dBm -23.86 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.89 dbm -21.89 dB
\
) i )

¢ BLMAY.2021  16:43:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-16 of 24



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133144B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 6.MAY.2021

Date: 17:0:

6.MAY . 2021

ectrum = s um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s
10 dBm 10 dBm [ 1
0 dB ] ll 0 dem ’ ‘\
-10 dBm ; -10 dBm
SPURIOUS_LINE_ABS / k [J \
20 dem 20 dim —
i [
-30 dBm 3 ¥ -30 dém {
a N r 1l
40 dBm 40 dBm T
Iy Y " 1 1,
-50 dem £ s o ““J"j \\ ,,((\H  sdem MML an Ay e \
7 WA
/ %\J«Ji,,nw el ,.,J’Ji J . f\»ﬂvf‘\'l\—j‘ w
. s - 50 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,82443 MHz ~36.18 dBm -23.10 08 706.000 Mz | 716,000 MMz 100,000 kiz e e s 20,37 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99356 MHz -37.85 dém -24.85 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600205 MHz ~39.58 dBm 5658 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 20.59 dBm -9.31 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.23 dbm -26.23 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
R R A et gt PR A A AN AN AR |
0 dBi 1 0 gem
-10 dem \‘ -1p dem
SPURIOUS_LINE_ABS ‘ \ \
-20 dem 30 dBm 1
/ Al I
-30 dem “30 dem
— |
40 dem
-50 dem -50 dem:
-60 dBm -60 dBm: \
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -33.15 dém -20.15 d& 706.000 MHz 716.000 MHz 100.000 kHz 708.87213 MHz .37 dBm -24.63 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99486 MHz -35.61 dBm -22.61 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00654 MHe 36 31 dBm 2331 db
599.000 MHz 709.000 MHz 100.000 kHz 703.04096 MHz 5.12 dBm -24.88 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.87 dbm -20.87 dB
Y
i J1 "
pass t 6.MAY.2021 17:01:36

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-17 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133144B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém Offset 11.30 dB

Mode Auto Sweep

Date: 6.MAY.2021 16:5

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S r
10 dem \ 10 dBm: f \
b db l] 0 dem J l
-10 d8m -10 dBm
SPURIOUS_LINE_ABS ’ i\ Ir ‘lh
-20 dém ﬂ H -20 dBm [ lL
-30 dBm -30 dBm T 1
) K; \\ ) I L
40 dBm 1 i 40 dBm 1%
/ W, ? N LN
50 dem: { T “ﬂﬁﬂv NIL \} ]'“ 1‘ j.i'A\ dBm ""IMM i M’J \
Y
R ] o WN_ V\,,,r\f oot dﬁfuﬂlll- MJ‘,}L[\ A .,\.Mf\" Y P——
R -60 dBr
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.16 d&m -23.16 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.37562 MHz 20.25 dBm -5.75 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99226 MHz -36.69 dBm -23.69 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.01983 MHz -39.26 dBm -26.26 dB
£299.000 MHz 709.000 MHz 100.000 kHz 699.57443 MHz 21.07 dBm -8.93 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -39.16 dbm -26.16 dBb
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

1 B.MAY.2021

17:

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
g s ot g 00 o A e g Pt s [V RpEPE U NP
0 dBi 0 gBm
-10 d8m \ -1p dem I
SPURIOUS_LINE_ABS ‘ ‘ \
-20 dBm T 7 -30 dBm |
/ Ay [ LY
-30 dBm 30 dBm
B —— e ——
e 40 dBm =
-50 dBm -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -32.73 dém -20.73 de 706.000 MHZ 716.000 MHz 100.000 kHz 709.58142 MHz 4.65 dBm -25.35 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.93162 MHz -36.96 dBm -23.96 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00744 MHz -36.07 dBm -23.97 dB
£99.000 MHz 709.000 MHz 100.000 kHz 705.97802 MHz .82 dBm -25.18 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.68 dbm -20.68 db
\
) i )
Date 16:56:16

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-18 of 24



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133144B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s i‘
10 dBm l 10 dBm { \
0 dB “ 0 dem ’ l
-10 dBm J * -10 dBm i
SPURIOUS_LINE_ABS |’ \ L
20 dem [r 20 dim /f y
|
-30 dem J \\ -30 dem J’
L
-40 dam /, \x] 40 dBm { F\
50 dem i k"\.L 50 dem s \‘\
\ Py
1 - SN S U S =
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -37.29 dém -24.29 d& 706.000 MHz 716.000 MHz 100.000 kHz 71e sages Tz 19.79 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98546 MHz -36.82 dém -23.82 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 35.71 dBm 2671 e
£59.000 MHz 709.000 MHz 100.000 kHz £99.58442 MHz 20.46 dem -9.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -40.26 dBm -27.26 dB
T
Il - i [ o
Date: 6.MAY.2021 17:06:09 Date: 6.MAY.2021 17:08:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

t B.MAY.2021  17:07:3

e

S— & |(spectrum
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit Gheck BAES | SPURIGNE CHNEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 ki
10 dBm 10 dBm
o ds e e e e T 0 e Pt At o
-10 d8m ! -1p dem
SPURIOUS_LINE_ABS \ \
-20 dem 1 30 dBm l
|
b \‘\ b
-30 dem o [[l20 cem
L g e Tt
EIEEU % -40 dem ¥
-50 dBm -50 dBm _\\
.60 dam 50 dem S
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.46678 MHz -35.60 dBm -22.60 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.63037 MHz 3.35 dbm -26.65 db
698.900 MHz 599.000 MHz 30.000 kHz 508.99266 MHz -38.84 dBm -25.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.01623 MHz 38,40 dBm 25,40 dB
£99.000 MHz 709.000 MHz 100.000 kHz 704.17982 MHz 3.13 dBm -26.87 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.17557 MHz -34.81 dBm -21.81 dB
T
] j >

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-19 of 24




ssamonias. FCC RADIO TEST REPORT Report No. : FG133144B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
dBm -20 dBm
dBm -30 dBm
dBrr -40 dBm
H i g W UM S . v Samn S NV R
P, .
dBrr -50 dBm
—y .
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 641.42868 MHz -58.01 dBm -45.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.62919 MHz -58.05 dBém -45,05 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.13225 MHz =57.40 dBm -44,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 9£8.28258 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.35 dBm -32.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz 1.000 MHz £.94038 GHz -42.83 dBm -29.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42,91 dBm -29.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99500 GHz -43.44 dBm -30.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98950 GHz -43 .48 dBm -30.48 d&
_— _—
il A il I
L JL ) L L J
1 6.MAY.2021

Highest Channel / QPSK

pec 1 I:\v:u
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
. e S MR
-50 dBém
-_
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 621.93016 MHz -58.12 dBm -45.12 d8
725.000 MHz 1.000 GHz 100.000 kHz 974,37966 MHz -57.29 dem -44.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.681 dBm -33.81 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,97025 GHz -42,79 dBém -29.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99950 GHz -43.33 dém -30.33 d&
i
I J -

TEL : 886-3-327-3456 Page Number 1 A12-20 of 24
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG133144B

LTE Band 12 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
TR R i
. . S SR W . - . U -
-50 derr -50 dBm
"y —y
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B637.77896 MHz -57.81 dBm -44.81 dB 30.000 MHz 690.000 MHz 100.000 kHz 615.58064 MHz -57.88 dBém -44,88 dB
725,000 MHz 1.000 GHz 100.000 kHz 9£8.03263 MHz =-57.47 dBm -44,47 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.92574 MHz -57.22 dBm -44,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.48 dBm -32.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.45 dBm -33.45dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95038 GHz -42.80 dBm -29.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -42,74 dBm -29.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -43,35 dBm -30.35 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.98750 GHz -43.58 dBm -30.58 dB
_— _—
\ ) (- \ ] w

Highest Channel / QPSK

Spec n n‘?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dBm
-30 dém
-40 dBm
v maaann s W TN R
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 642.02357 MHz -58.06 dBm -45.06 dB
725.000 MHz 1,000 GHz 100.000 kHz 955,38311 MHz -57.29 dem -44.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.61 dBm -32.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42,70 dBm -29.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99500 GHz -43.27 dBm -30.27 d&
il
JL J
Date: 6.M 021 16: £l

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-21 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133144B

LTE Band 12 / 5MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm
1 . o S N ’ e i s
-50 derr -50 dBm
— —y
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.42089 MHz -58.17 dBm -45.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.42944 MHz -57.90 dBm -44,90 dB
725,000 MHz 1.000 GHz 100.000 kHz 826.10662 MHz =-57.35 dBm -44,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 975.220950 MHz -57.28 dBm -44,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.23 dBm -32.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42.88 dBm -29.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -42,63 dBm -29.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98650 GHz -43,45 dBm -30.45 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -43.56 dBm -30.56 d&
_— _—
L ] (] ) (]
N 16:50:58
Spectrum lﬂvﬂ]
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. R S
-50 dBém
-y
sttt
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 620.23029 MHz -57.97 dém -44.97 dB
725.000 MHz 1.000 GHz 100.000 kHz 980,97846 MHz -56.93 dem -43.93 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.95 dbm -32.95 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,95576 GHz -42,80 dBm -29.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98150 GHz -43.41 dBm -30.41 d&
¥
JL J
Date: ©.M 021 1©:54:46

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-22 of 24



SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG133144B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
1 _ e S PRSP R .[ . Moo i
-50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.47943 MHz -58.02 dBm -45.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.87978 MHz -58.09 dBém -45,09 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.82703 MHz =-57.47 dBm -44,47 dB 725,000 MHz 1,000 GHz 100.000 kHz 958 43256 MHz -57.34 dBm -44,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.84 dBm -31.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.80 dBm -32.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42.68 dBm -29.68 dB 3.000 GHz 7.000 GHz 1.000 MHz £.93388 GHz -42,82 dBm -29.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43,36 dBm -30.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43.28 dBm -30.28 d&
_— _—
] 2 L )i ] w
16:58:34 + 6.MAY.2021 17:00:51
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
S ey
1 ™ i
-50 dBém
"
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 617.228050 MHz -58.04 dBm -45.04 d8
725.000 MHz 1.000 GHz 100.000 kHz 848,20260 MHz -57.23 dem -44.23 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.77 dbm -31.77 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94126 GHz -42.72 dBm -29.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99300 GHz -43.43 dBm -30.43 d&
¥
I J -
Date: 1
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0204
40 Normal Voltage 0.0175
30 Normal Voltage 0.0222
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0030

PASS
-10 Normal Voltage 0.0198
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0041

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test
LTE Band 2
LTE Band 2 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.07 -13 -45.07 -78.95 -67.70 2.77 12.40 H
5553 -55.52 -13 -42.52 -80.55 -65.45 3.46 13.39 H
7404 -50.86 -13 -37.86 -80.37 -58.06 3.98 11.18 H
H
H
H
Lowest
3700 -57.86 -13 -44.86 -79.15 -67.49 2.77 12.40 V
5553 -55.44 -13 -42.44 -80.54 -65.37 3.46 13.39 \%
7404 -50.10 -13 -37.10 -80.09 -57.30 3.98 11.18 \%
\%
V
V
3742 -58.06 -13 -45.06 -79.09 -67.77 2.78 12.48 H
5613 -55.45 -13 -42.45 -80.32 -65.32 3.48 13.35 H
7484 -51.09 -13 -38.09 -80.61 -58.26 4.00 11.17 H
H
H
"
Middle
3742 -57.54 -13 -44.54 -78.97 -67.25 2.78 12.48 \%
5613 -55.51 -13 -42.51 -80.6 -65.38 3.48 13.35 \%
7484 -50.48 -13 -37.48 -80.37 -57.65 4.00 11.17 \%
V
\%
\%
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3784 -58.19 -13 -45.19 -79.37 -67.83 2.79 12.43 H

5673 -55.65 -13 -42.65 -80.85 -65.61 3.49 13.45 H

7564 -51.14 -13 -38.14 -80.35 -58.37 4.02 11.26 H

H

H

H

Highest

3784 -57.59 -13 -44.59 -79.15 -67.23 2.79 12.43 \%

5673 -54.95 -13 -41.95 -80.38 -64.91 3.49 13.45 \%

7564 -50.79 -13 -37.79 -80.48 -58.02 4.02 11.26 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4
LTE Band 4 / 10MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420 -60.41 -13 -47.41 -79.83 -71.30 1.23 12.12 H
5131 -56.71 -13 -43.71 -81.04 -67.60 1.97 12.86 H
6842 -52.19 -13 -39.19 -80.24 -61.14 2.34 11.29 H
H
H
H
Lowest
3420 -60.01 -13 -47.01 -79.8 -70.90 1.23 12.12 Y,
5131 -56.29 -13 -43.29 -81.18 -67.18 1.97 12.86 \Y,
6842 -51.81 -13 -38.81 -80.23 -60.76 2.34 11.29 Y,
\Y,
\%
\%
3455 -60.08 -13 -47.08 -79.83 -69.96 2.70 12.58 H
5184 -56.66 -13 -43.66 -81.19 -66.03 3.34 12.70 H
6912 -51.18 -13 -38.18 -79.45 -59.30 3.88 12.00 H
H
H
H
Middle
3455 -59.65 -13 -46.65 -79.77 -69.53 2.70 12.58 \Y,
5184 -55.90 -13 -42.90 -80.93 -65.27 3.34 12.70 Y,
6912 -50.94 -13 -37.94 -79.35 -59.06 3.88 12.00 \Y,
\%
Y,
Y,
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3490 -59.22 -13 -46.22 -79.27 -70.25 1.25 12.28 H

5236 -56.09 -13 -43.09 -80.69 -67.09 1.98 12.98 H

6982 -50.56 -13 -37.56 -79.02 -59.94 2.37 11.74 H

H

H

H

Highest

3490 -59.25 -13 -46.25 -79.67 -70.28 1.25 12.28 \%

5236 -55.85 -13 -42.85 -80.88 -66.85 1.98 12.98 \Y

6982 -50.59 -13 -37.59 -78.97 -59.97 2.37 11.74 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel Frf&:in;y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1399 -64.54 -13 -51.54 -75.83 -67.60 1.69 6.89 H
2098 -63.21 -13 -50.21 -77.81 -68.50 2.08 9.52 H
2798 -60.71 -13 -47.71 -78.28 -67.36 2.39 11.19 H
H
H
H
Lowest
1399 -64.67 -13 -51.67 -76.15 -67.73 1.69 6.89 \Y,
2098 -62.84 -13 -49.84 -77.91 -68.13 2.08 9.52 \Y,
2798 -60.53 -13 -47.53 -78.36 -67.18 2.39 11.19 Y,
\Y,
\%
\%
1408 -64.34 -13 -51.34 -75.73 -67.46 1.69 6.96 H
2109 -62.90 -13 -49.90 -77.63 -68.08 2.08 9.41 H
2812 -60.79 -13 -47.79 -78.37 -67.44 2.40 11.20 H
H
H
H
Middle
1408 -64.20 -13 -51.20 -75.74 -67.32 1.69 6.96 \Y,
2109 -62.39 -13 -49.39 -77.61 -67.57 2.08 9.41 Y,
2812 -60.84 -13 -47.84 -78.71 -67.49 2.40 11.20 Y,
\%
Y,
Y,
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1416 -64.43 -13 -51.43 -75.92 -67.61 1.70 7.03 H

2119 -63.28 -13 -50.28 -78.12 -68.36 2.08 9.31 H

2826 -60.71 -13 -47.71 -78.29 -67.36 2.40 11.20 H

H

H

H

Highest

1416 -64.29 -13 -51.29 -75.89 -67.47 1.70 7.03 \%

2119 -62.55 -13 -49.55 -77.90 -67.63 2.08 9.31 \%

2826 -60.42 -13 -47.42 -78.31 -67.07 2.40 11.20 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END——
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